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Date of receipt W H i :2020-12-16
Testing period MR8 4 :2020-12-18

Buyer ¥FK: — :2020-12-21
Sample description B3R : Raxwell BRAIATHBHARETE, X8

Test(s) requested PIRIER 1 — For CE Marking : Yes

Service R 2T . REGULARYHE 2 Previous report fiffll ik 558 —

Brand / Section {8 i — Product category 7= H i

Season i y— Product type 7= i 27! —

End use I 4 i = Test stage JliRFTEL :FIRST TEST
Factory name L] &Ff :— Supplier name it 7 45 F Y=

Factory code T.] f{fg :— Exported to H{ 1 F| =

1. Conclusion HlR&

!, Tests description i R Conformity fF &1
: 1 4, Abrasion resistance i BEHETE fit Level 4

i 2 4, Blade cut resistance i 7] %1 £ fit Level 1

i 3 4, Puncture resistance i % il 4 fiE Level 1

| 4 4, Tear resistancelfi i Z¢ 1 fit Level 3

f 5 4.3.2. pH - Textile (KCI solution) pH{E-45 4%  (SULENETD) Pass it

‘ 6 5.1.2. Sizing L~} None o

' 7 5.2. Dexterity R % & Level 5

Pass: requirements met  Fail: requirements not met  None: no requirement for this test ~ N/A: not applicable

Wit RPAER KM ARFEER T WHER N/A:AER

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the sg
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not a dtfeed,
except in full, without the written approval of the testing laboratory. HNGAE
To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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Approved by
%«E" .f)-.
7\ 2
Henry YAN =i Yvonne MAO 3-Titth
Laboratory Manager Senior Analytical Chemical Engineer
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The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the sz
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not fy,

except in full, without the written approval of the testing laboratory. BNGRR
To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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(SHANGHAI) CO. LTDHm &4 g TolkBHEE (

) HIRAT (C41441)

Size 5% Analyzed product FT#I[4£ i

GLOVE

Description #iiid

Whole glove

grey nylon back

grey nylon/elastics cuff

Sample information 1 &

black (grey) nitrile(nylon) palm

A

B

201213129

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the s3

Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not %

except in full, without the written approval of the testing laboratory.

To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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APPLICANT Fi# /A &) : RAXWELL INDUSTRIAL TECHNOLOGY
(SHANGHAL) CO. LTDE &4/ Tk R (&
) HIRAR (C41441)

3. GLOVE/
Whole glove
Method Client Requirement Unit Result Conformity
ik BEFER Hfr s retE
(#)(*) 5.1.2. Sizing R~} GBIT 12624-2009
Size Rt 7
Total length of the glove FEE mm 234
(+)(¥) 5.2. Dexterity R{ERE GBIT 12624-2009
Smallest diameter of the pin picked mm 5.0
up AERE R BT B B AR
Performance Leveltf i %4 2
black(grey) nitrile(nylon) palm
Method Client Requirement Unit Result Conformity
ik EFER LA g3 rre
(+)(*) 4. Abrasion resistanceiiy B& GB 24541-2009
Number of cycles to breakthrough - cycles >8000
Lowest value [ 7 Ml £ fit /ME
Performance Level{% fit %% 4
(+)(*) 4. Blade cut resistancefiif ] GB 24541-2009
e
1R %1 Index 14
12454152 Index 1.6
1I3fE4{E3 Index 17
1454 fH4 Index 1.8
15484015 Index 1.7
ImeandB AL T {1 Index 17
MR %EEL(2) Index 15
12(2)iR#E2 (2) Index LT
13(2)35 ¥ {E3(2) Index 16
14(2)f ¥ {H 4 (2) Index 18
15(2)45 $ {85 (2) Index 1.9
Imean(2)$8 #8744 (2) Index 1.7
Performance level{% i %25 1
(+)(%) ;E Tear resistancefi iz GB 24541-2009

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the sz
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not\k

except in full, without the written approval of the testing laboratory.
To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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Method Client Requirement Unit Result Conformity
i ZEPER XA o et
Total torn tearing force - Lowest N 56
valuelliZé /) - i/ M
Performance Levelt: A8 55 2 3
(+)(%) 4. Puncture resistancefif & GB 24541-2009
Flli a8
Force recorded - Lowest valuelf} % i N 47
71 - ‘MA
Performance Levelff BEE4 1
(+)(*) 4.3.2. pH - Textile (KCI GBIT 7573-2009 Passiflit
solution) pH{E-Z54 5 (8,
SRR
pH value pl{& 3.5<-<9.5 6.8
grey nylon back
Method Client Requirement Unit Result Conformity
Jrik BIER Hhr &R Fatk
(+)(*) 4.3.2. pH - Textile (KCI GBIT 7573-2009 Passiffiid
solution) pHE-SiHH (&
RiE 3 )
pH value pH{& 3.5<-<9.5 6.7
grey nylon/elastics cuff
Method Client Requirement Unit Result Conformity
ki EMER Ay gER et
(+)(*) 4.3.2. pH - Textile (KCI GB/T 7573-2009 Passifif
solution) pHE-ZTHF (&
R RD
pH value pH{H 3.5<-<9.5 6.6
END OF TEST REPORT
- WEKRT -
(+)CNAS accreditation CNAS i\ T] (*¥)CMA accreditation CMA A 7]
Table of Performance Level for Glove
Test ltem Performance Level
[ R 1 2 3 4 5
Abrasion Resistance (EN 388) <100 100 500 2000 8000 .

Number of cycles (minimum)

The report is issued by CTC Shanghai

under its General Conditions printed overleaf. The results shown in this report refer only to the sg
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not Ifé
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except in full, without the written approval of the testing laboratory.
To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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(SHANGHAI) CO. LTDE#&EHE/R Tk fHE (b
) FHIRAR (C41441)

Blade Cut Resistance (EN 388)
Index (1) (minimum) <1.2 1.2 2.5 5.0 10.0 20.0

Tear Resistance (EN 388) <10 10 25 50 75 -

Force (N) (minimum)

Puncture Resistance (EN 388) <20 20 80 100 150 -—
Force (N) (minimum)

Dexterity (EN 420) - 11.0 9.5 8.0 6.5 5.0
Diameter of pin (in mm) e

## Performance level 0 means the glove falls below the minimum performance level for the given individual hazard

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the sg
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not 5}, odieed,
except in full, without the written approval of the testing laboratory. Lk Tl
To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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